
27

HL-26K

 

 

UPPER SUPPORT BEAM30PILOT LAMP20 E-RING 10 

HEXA BOLT 29CONTROL PANEL19 LOCK SPRING 29 

FLAT WASHER 28LOCK WIRE ROLLER BRACKET18 LOCK WIRE FIXTURE 8 

HEXA NUT 

UP LIMIT SWITCH 

ANTI-VIBRATED RUBBER

POWER UNIT 

WIRE ROLLER 

PUSH BUTTON SWITCH

KEY SWITCH 

PARTS LIST 

LOCK WIRE ROLLER

DOWN LIMIT SWITCH

SPRING PIN

LOCK BLOCK

LOCK SPACER

WRENCH BOLT

LEVER CONNECTOR

PARTS LIST

LEVER SHAFT 

LEVER HANDLE

LOCK SPRING 1

LOCK SHAFT 

LOCK COVER 

EXTENDED POST 

POST 

PARTS LIST 

27

26

25

24

23

22

21

NO

17 

16 

15 

14 

13 

12 

11 

NO

7 

3 

4 

5 

6 

2 

1 

NO

Main post



28

HL-26K

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FLAT WASHER(M10) 24 DUST SEAL 16 WEAR RING 8 

SPRING 23 LOCKING BOLT(M6) 15 ROD BAR 7 

WRENCH BOLT(M10)22STEAL BALL14WRENCH  BOLT(M8) 6 

D.U BEARING 

O-RING 

BACK UP RING 

U-PACKING 

BACK UP RING 

PARTS LIST 

HEAD COVER 

CYLINDER

HOSE ADAPTER

LOCKING BOLT(M6)

PISTON 

PARTS LIST

FLAT WASHER(M8) 

DOOR PROTECT RUBBER 

ARM SHAFT

CARRY GUIDE 

CARRY 

PARTS LIST

21 

20

19

18

17 

NO

13 

12

11

10

9 

NO

3 

4 

5 

2 

1 

NO

Carriage & Cylinder



29

HL-26K Slave post

 

 

ARM AND SUPPORTER

ARM SUPPORTER 

ARM SUPPORT RUBBER

FLAT WASHER 

HEXA BOLT 

PARTS LIST 

WRENCH BOLT

SPRING PIN

GEAR SHAFT

ARM LOCK SPRING

SMALL ARM LOCK GEAR

LARGE ARM LOCK GEAR

ARM SHAFT

PARTS LIST

SHORT ARM 

SLIDE ARM (2 rd) 

SLIDE ARM (3 rd) 

LONG SLIDE ARM 

LONG ARM 

CARRY GUIDE

CARRY 

PARTS LIST 

19

18

17

16

15

NO

14 

13 

12 

11 

10 

9 

 8 

NO

7 

3 

4 

5 

6 

2 

1 

NO



HL-26K Cross beam

30

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
FLAT WASHER12LIMIT SWITCH 6 

HEXA NUT11WIRE ROLLER SPACER 5 

HEXA BOLT 

UPPER LIMIT TOUCH BAR 

LIMIT SWITCH FIXTURE 

E-RING

PARTS LIST

10 

9

8

7

NO

WIRE ROLLER 

SNAP RING

WIRE ROLLER SHAFT 

UPPER SUPPORT BEAM 

PARTS LIST

4 

1 

2 

3 

NO


